DIRECT SHEAR TEST REPORT
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0.0 0.1 0.2 O'B. 0.4 Max. Shear Stress, tsf 6.6477
HORZ. DEFORMATION, in
Ult. Shear Stress, tsf 6.6477
Time to Failure, min 5929.5
Project: KINGSTON COAL TVA Disp. Rate, in/min 5.5118e-00
Location: TN Measured Specific Gravit 2.7
Project No.: 60095742 Liquid Limit 23
Boring No.: 09-205B S-3 Plastic Limit 16
Sample Type: OST 3" Plasticity Index 7
Description: SILTY CLAY TRACE F SAND - BROWN (CL-ML)
Remarks: TEST PERFORMED AS PER ASTM D 3080
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Project: KINGSTON COAL TVA

Boring No.: 09-205B S-3
Sample No.:
Test No.:

0ST-3

5742205BS3

Locati
Tested

DIRECT SHEAR

on: TN
By: BCM

Test Date: 2/13/09
Sample Type: OST 3"

Soil Description: SILTY CLAY TRACE F SAND -
Remarks: TEST PERFORMED AS PER ASTM D 3080
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BROWN (CL-ML)
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Project No.: 60095742
Checked By: WPQ
Depth: 18.5"-21.0"
Elevation:
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